National Mower Company 2006 Master Parts List
PART
NUMBER
DESCRIPTION
02012 HHCS 5/16-24 X 1
02036 HHCS 3/8-24 X 2 1/4
02070 BOLT, 1/2 20 X 2 3/4
02097 SCREW, 1/4-20 X 3/4 BUTT ON HD
02106 SCREW, 1/2-13 X 2 SFMS
02109 SCREW, 5/16 X 24 X 3/4 FSCS
02114 WHEEL BOLT 7/16-20 X 1 7/32
02149 SCREW, 1/4-20 X 1 1/4 FLAT HD
02154 HHCS 1/2-13 X 1/2"
02212 NUT, HEX, 1/2"-20 NF
02228 FHJN 5/16-24
02236 FHJN 9/16-18
02238 FHJN 5/8-11
02240 FHJN 3/4-16 BZ
02250 WHEEL NUT 7/16-20
02262 FHN N/E 5/16-24
02263 FHN N/E 3/8-24
02272 FHJN N/E 1-12
02277 FHJN 5/16-24 FLEX LOC
02286 FHJN 7/8-9
02294 NUT, CASTLE, 3/4-16
02296 FHJN 5/16-18
02301 WASHER, LOCK 1/4"
02402 WASHER, FLAT 5/16 SAE
02407 WASHER, FLAT 5/8
02501 WASHER MACH 1 1/4 X 3/4 X .030
02502 WASHER MACH 1 1/4 X 3/4 X .060
02503 WASHER MACH 1 1/4 X 3/4 X .134
02505 WASHER, 1/32" X 7/8" I.D.
02506 WASHER, 1/16" x 7/8" I.D.
02507 WASHER, 1/8" X 7/8" I.D.
Page 1 of 34
 
 

Summary of content (34 pages)

Don't see a manual you are looking for?